
(Insert date)
Dear Medical Provider:
We would like to refer (insert patient name and DOB) to you for treatment of latent TB infection (LTBI).  Attached you will find medical records of a positive TB skin test or QuantiFeron test and a normal chest x-ray.  If you have any questions about this referral or the treatment of LTBI please feel free to contact us.
For your convenience, a table of the treatment regimens for LTBI is included with this letter.  The below are recommended when treating LTBI:

· Baseline and routine monitoring of AST, ALT, and bilirubin during treatment are indicated when there is a history of liver disease, HIV infection, or pregnancy (or within 3 months postpartum).
· A careful review of all medications for drug-drug interactions.  A range of adverse reactions can occur when rifampin or rifapentine are taken concurrently with other drugs.  
· Patients should be educated about potential side effects that may include hepatotoxicity (any of the regimens) and thrombocytopenia (rifampin or rifapentine).  Rifampin and rifapentine will cause a normal orange discoloration of body fluids including tears and urine.
· A monthly assessment of patients on LTBI treatment to identify adverse drug reactions and non-adherence to treatment.
You may find patient education materials in multiple languages here:

http://public.health.oregon.gov/DiseasesConditions/CommunicableDisease/Tuberculosis/Pages/factsheets.aspx 

Please feel free to contact (insert name/phone) or TB Control, Oregon Health Authority (971) 673-0169 heidi.behm@state.or.us with any questions you may have about treating LTBI.
Thank you for your help!

Sincerely,

	REGIMENS TO TREAT LATENT TUBERCULOSIS INFECTION (LTBI)

	DRUG
	INTERVAL & DURATION
	ORAL DOSAGE (maximum)
	CRITERIA FOR COMPLETION
	COMMENTS

	INH*


	Daily x

9 months
	Adult: 5 mg/kg 
(300 mg)

Child: 10-20 mg/kg

(300mg)


	270 doses within

12 months
	Consult with TB expert if fibrotic lesions on CXR.

INH daily for 9 months is preferred regimen for children < 12 years and HIV-infected persons.  
DOT required with twice-weekly dosing.  

	
	Twice-weekly

by DOT x

9 months
	Adult: 15 mg/kg 

(900 mg)

Child: 20-40 mg/kg 

(900 mg)


	76 doses within

12 months

DOT
	

	INH*
	Daily x

6 months
	Adult: 5 mg/kg 

(300 mg)
	180 doses within

9 months
	Use ONLY if INH 9 months is not feasible.  

Consult with TB expert if fibrotic lesions on CXR.

Not recommended for HIV-infected persons or children < 12 years.
DOT required with twice-weekly dosing.

	
	Twice-weekly by DOT x

6 months
	Adult: 15 mg/kg 

(900 mg)
	52 doses within

9 months

DOT
	

	RIF
	Daily x

4 months


	Adult: 10 mg/kg 

(600 mg)

Child: 10-20 mg/kg (600mg)

Note: INH 9 months preferred for children.
Treat children with RIF for 6 months.
	120 doses within
6 months
	Consult with TB expert if fibrotic lesions on CXR.  
For HIV-infected persons, most protease inhibitors or non-nucleoside reverse transcriptase inhibitors should not be administered with RIF.
INH 9 months preferred for children.  If must treat with RIF, treat for 6 months.

	INH-
RPT
	Once-weekly by DOT x
12 weeks
	INH 15 mg/kg
(900 mg max)

RPT  (900 mg)

10 - 14 kg (300mg)
14.1 - 25 kg (450mg)
25.1- 32 kg (600mg)
32.1- 49.9kg (750mg)
≥ 50kg = 900mg
	12 doses within
16 weeks

DOT
	Consult with TB expert if fibrotic lesions on CXR.

Not recommended for:

-  Children < 12 years 
-  HIV-infected persons
-  Pregnant women or women expecting to  

   become pregnant during treatment

DOT required.




*For patients on INH, 25-50 mg daily pyridoxine (vitamin B6) is recommended if there are conditions that increase the risk of neuropathy (i.e., diabetes, pregnancy, uremia, alcoholism, seizure disorder, malnutrition, and HIV-infection).
Abbreviations: INH = isoniazid, RIF = rifampin, RPT = rifapentine, DOT = direct observed therapy  For DOT a  trained health care worker or other designated individual (excluding a family member) provides the prescribed TB drugs and watches the patient swallow each dose., CXR = chest x-ray

MDR-TB exposure: For persons exposed to INH and RIF (multi-drug) resistant TB, consult with TB expert.
Source: Centers for Disease Control and Prevention. Recommendations for the Use of an Isoniazid-Rifapentine Regimen with Direct Observation to Treat Latent Mycobacterium tuberculosis Infection. MMWR 2011;60:1650-1653.                                        
